Q_J

125 LC2 100/ORANGE BRD '96 <1996><EU><112664>
EXHAUST SYSTEM

Pos Part Number Description Additional Text Quantity
1 51105009000 % EXH.PIPE "KTM 511 8" WITH CA 1.00
1 51105009100 % EXH.PIPE"KTM 511 0"WITHOUT C 1.00
1 51105009200 EXH.PIPE "KTM 511 1" WITH CAT. 1.00
1 51105009300 EXH.PIPE "KTM 511 1*" WITH CAT 1.00
3 0934060003 Hex. nut DIN 934 M6 2.00

46830



4 0021060003 Washer DIN9021-A 6.4 ONLY USA 2.00
5 54605262000 SILENTBLOCK FOR EXHAUST 2.00
6 54603048100 clip nut M6 2.00
7 0797060003 TOOTH LOCK WASH. DIN6797-A 6,4 2.00
9 0014060153 HH COLLAR SCREW M 6X15 WS=8 2.00
10 51105005000 GASKET EXHAUST FLANGE 1.00
11 54605157000 SILICON SLEEVE D=25/27MM 250/300 1.00
12 54310086000 2.00
15 51105080000 % SILENCER "KTM 511 E" BLACK 1.00
16 54308042000 RUBBER BUFFER 1.00
20 54305065244 SIL. BRACKET CPL. LONG SILICON 1.00
21 54305065344 SIL. BRACKET CPL.SHORT SILICON 1.00
22 56509064000 SELF LOCKING NUT M6 2.00
24 54305068100 damp. component silicone grey 2.00
25 54305069000 BUSHING 7X12X15,4 2.00
27 0015060303 HH COLLAR SCREW M 6X30 SW=8 LC4, LC4 SM, DUKE 2.00
28 54603048100 clip nut M6 2.00
33 0137060000 SPRING WASHER DIN0137-B 6 4.00
34 0015060203 HH COLLAR SCREW M 6X20 WS=8 2.00




